N.T.U.A - School of Architecture Acoustics Laboratory

MEASUREMENT RESULTS

The performance indices and spectral analysis for the predescribed test element are as follows :

Sound Reduction Index according to ISO 10140-2

Laboratory measurements of airborne sound insulation

Client: Estia Viekko S.A. | Hellas Date of test: 27/06/2024

Location: National Technical University of Athens Acoustics Laboratory
Timber window 1.50 m (width) x 2.20 m (height)
For construction details please see certificate information

Company ID: Window.Clima.1 | Lab ID: Window.Clima.1

Area S of separating element: 3.30 m?

Source room volume: 74.00 m®* e Frequency range according to the
Receiving room volume V: 54.00 m? - curve of reference values (ISO 717-1)
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Rating according to ISO 717-1

Rw (C,Ct) = 39(-2;-5)dB Csp-3150 = -2dB; C50-5000 -1dB; C1oo-5000 = -1dB;

Evaluation based on laboratory measurement Cip503150 = -5dB; Ctrs505000 = -5dB; Cir100-5000 = -5dB;
results obtained in one-third-octave bands
by an engineering method
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